

年 月 日

# 試験成績表



エムケービルド株式会社

製品名 : 強化保護シート

試験項目	試験結果	社内規格
引張強さ (N/50mm)	881	720 以上
伸び率 (%)	3	4% ± 2
厚さ (mm)	0.38	0.3 以上
備考		